

TEST REPORT

2020EC1191

DATE OF RECEPTION

08/06/2020

DATE TESTS

Starting: 23/06/2020

Ending: 23/06/2020

APPLICANT

Mezorison Health Science & Technology
(shenzhen)Co., Ltd
No.12 Yuhe Road, Shiyao Town, Baoan District,
Shenzhen

IDENTIFICATION AND DESCRIPTION OF SAMPLES

REFERENCES

Mezorison Mask

Description of the sample

Particle filtering half mask without exhalation valve covering nose, mouth and chin, white color.

TESTS CARRIED OUT

- VISUAL INSPECTION.
- PRACTICAL BEHAVIOR.
- FILTER PENETRATION WITH SODIUM CHLORIDE.
- CO₂ CONTENT IN INHALED AIR.
- BREATHING RESISTANCE.

Rev.3 This revision cancels and replaces the previous
Error in applicant data



DESCRIPTION OF SAMPLES

PHOTOGRAPHY

Reference

Mezorison Mask



///



RESULTS

VISUAL INSPECTION

Standard

EN 149:2001+A1:2009 modified by RfU PPE-R/02.075.02

Reference

Mezorison Mask

Requirements of visual inspection to evaluate the filtering half mask against particles according to standard EN 149:2001 + A1:2009

Packing (Requirement according to the point 7.4)

Filtering half mask shall be packaged to protect them from mechanical damage, thermal and contaminant conditions during storage.

Pass

Materials (Requirement according to the point 7.5)

The materials used shall withstand handling and use during the period of time for which the half-mask filter has been designed, and it shall not constitute a danger or damage to the user.

Pass

Any material in the filter that is released by the passage of the air flow through the filter shall not be a danger or damage to the user.

Pass

Finished of parts (Requirement according to the point 7.8)

Parts of the equipment that can come into contact with the user shall not have sharp edges or burrs.

Pass

>>>



RESULTS

Exhalation valve (Requirement according to the point 7.15)

If an exhalation valve is available, it shall be protected against dirt and mechanical damage and shall include any other device necessary to meet the requirements for leakage into the interior.

**Not
Evaluated**

Removable parts (Requirement according to the point 7.18)

All removable parts (if any) shall be easily connected and secured and, wherever possible, manually.

**Not
Evaluated**

N.A. Does not apply

///



RESULTS

PRACTICAL BEHAVIOR

Standard

EN 149:2001+A1:2009 (point 8.4) modified by RfU PPE-R/02.075.02

Observation or deviation of the standard

Description of the sample

Particle filtering half mask without exhalation valve covering nose, mouth and chin, white color.

_____>>>



RESULTS

Reference

Mezorison Mask

TESTER 1	Sample No 1
Does the respiratory protective device fit well?	
YES	

Walk test

Results Yes No Does not apply Not Evaluated

Walk for 10 min at a speed of 6 km / h.	Acceptance by tester
The finishing of filtering half mask that are in contact with the user must be free of sharp edges and burr. Materials likely to be in contact with the user's skin shall not present a known risk of irritation or other adverse health effects.	
The user has not suffered any damage by edges. The materials of the mask have not irritated the user.	YES
The head harness shall be designed so that it can be easily put on and removed.	
The tester has been able to put on and take off his half mask without problems.	YES
The head harness shall be adjusted or self-adjusted and hold the full facepiece in its position firmly and comfortably.	
The half mask has been easily adjusted.	YES
The filtering half mask has not hindered the field of vision during its use.	
The user's vision has not been hindered.	YES
The filter half mask has a good facial seal during use.	
The half mask has been maintaining a good face seal.	YES
Other comments.	

>>>



RESULTS

Work simulation test

Results Yes No Does not apply Not Evaluated

Walking for 5 min.at a free height of (1,3 ± 0,2) m; Crawling on all fours for 5 min. at a free height of (0,7 ± 0,05) m.; and Filling a 1.5 m hopper, about 20 times.	Acceptance by tester
The finishing of filtering half mask that are in contact with the user must be free of sharp edges and burr. Materials likely to be in contact with the user's skin shall not present a known risk of irritation or other adverse health effects.	
The user has not suffered any damage by edges. The materials of the mask have not irritated the user.	YES
The head harness shall be designed so that it can be easily put on and removed.	
The tester has been able to put on and take off his half mask without problems.	YES
The head harness shall be adjusted or self-adjusted and hold the full facepiece in its position firmly and comfortably.	
The half mask has been easily adjusted.	YES
The filtering half mask has not hindered the field of vision during its use.	
The user's vision has not been hindered.	YES
The filter half mask has a good facial seal during use.	
The half mask has been maintaining a good faceseal.	YES
Other comments.	

>>>



RESULTS

Requirements to be met according to EN 149:2001+A1:2009, point 7.7 and according to RfU PPE-R / 02.075.02

The respiratory protective equipment shall not have imperfections related to user acceptance.

Requirement added RfU PPE-R/02.075.02: During the practical performance test, the test subject should pay particular attention to the ability of the product to maintain a good faceséal. If the wearer observes that a good faceséal is not maintained, they shall be instructed to readjust the filtering half mask according to the user instructions. Should the test subject experience further difficulties with maintaining a good faceséal during the practical performance test, the filtering half mask shall be considered unsatisfactory.

The test was carried out at APPE Laboratory located at Polígono Industrial Santiago Payá C/ Filá Benimerines, 25 B – 03801 Alcoy (Alicante).

///



RESULTS

FILTER PENETRATION WITH SODIUM CHLORIDE

Standard

EN 149:2001+A1:2009 (point 8.11) modified by RfU PPE-R/02.075.02

Apparatus

Sodium chloride penetration equipment

Testing conditioning

Test date	Initial	Final
22/06/2020	24,7 °C / 46,4 %	24,6 °C / 46,3 %

Sample Conditioning

- As received

Observation or deviation of the standard

Description of the sample

Particle filtering half mask without exhalation valve covering nose, mouth and chin, white color.

>>>



RESULTS

Reference

Mezorison Mask

Sodium chloride penetration test (3,5 min)	
Sample No.	Average value of penetration %
1	3,80
2	3,37
3	3,35

Exposure to 120mg of sodium chloride	
Sample No.	Max. value of penetration
1	3,6
2	3,4
3	3,4

Requirements to be met according to RfU PPE-R/02.075.02

Maximum penetration to the sodium chloride of the filter material:

Classification (*)	Sodium chloride test 95 l/min % Max
FFP2	6
FFP3	1

(*) To give the classification, all the EN 149: 2001 + A1: 2009 standard must be carried out. For the Rfu for Covid-19, the requirement is whether or not the test passes, without being able to classify.

The test was carried out at APPE Laboratory located at Polígono Industrial Santiago Payá C/ Filá Benimerines, 25 B – 03801 Alcoy (Alicante).

///



RESULTS

CO₂ CONTENT IN INHALED AIR

Standard

EN 149:2001+A1:2009 (point 8.7)

Apparatus

Dynamic Breathing equipment, Sheffield test head, Measured CO₂ flow and CO₂ analyzer.

Testing conditioning

Test date	Initial	Final
23/06/2020	24 °C / 47,6 %	24,6 °C / 46,6 %

Observation or deviation of the standard

Description of the sample

Particle filtering half mask without exhalation valve covering nose, mouth and chin, white color.

Test uncertainty

The expanded uncertainty is $\pm 12\%$ of the value of the measured for a probability of coverage of 95%.

----->>>



RESULTS

Reference

Mezorison Mask

Sample No	Average value of CO ₂ contained in inhaled air (%)
1	0,52
2	0,41
3	0,41
Average	0,45

Requirements to be met according to EN 149:2001+A1:2009, point 7.12.

Carbon dioxide content in inhalation air (dead space) should not exceed an average of 1.0% (by volume).

The test was carried out at APPE Laboratory located at Polígono Industrial Santiago Payá C/ Filá Benimerines, 25 B – 03801 Alcoy (Alicante).

///



RESULTS

BREATHING RESISTANCE

Standard

EN 149:2001+A1:2009 (point 8.9) modified by RfU PPE-R/02.075.02

Apparatus

Sheffield test head, constant breathing equipment and digital flowmeter

Testing conditioning

Test date	Initial	Final
23/06/2020	22,6 °C / 48,6 %	25,1 °C / 46,1 %

Sample Conditioning

- As received

Observation or deviation of the standard

Description of the sample

Particle filtering half mask without exhalation valve covering nose, mouth and chin, white color.

Test uncertainty

The expanded uncertainty is $\pm 10\%$ of the value of the measured for a probability of coverage of 95%.

----->>>



RESULTS

Reference

Mezorison Mask

Sample No.	Resistance to inhalation (30l/min) mbar	Resistance to inhalation (95l/min) mbar
1	0,37	1,83
2	0,28	1,34
3	0,32	1,35

Resistance to exhalation (160l/min) mbar					
Sample No.	Forward	Upwards	Down	Towards the left side	Towards the right side
1	2,99	2,96	2,89	2,96	2,91
2	2,27	2,29	2,33	2,23	2,19
3	2,23	2,27	2,27	2,27	2,18

Requirements to be met according to RfU PPE-R/02.075.02

Maximum resistance permitted (mbar)			
Classification (*)	Inhalation 30 l/min	Inhalation 95 l/min	Exhalation 160 l/min
FFP2	0,7	2,4	3,0
FFP3	1,0	3,0	3,0

(*) The levels FFP2 or FFP3 are guidance parameters from the standard EN 149: 2001 + A1: 2009, not applicable for RfU PPE-R / 02.075 since the final validity for COVID 19 certification method is according to a PASS / NOT PASS.

The test was carried out at APPE Laboratory located at Polígono Industrial Santiago Payá C/ Filá Benimerines, 25 B – 03801 Alcoy (Alicante).

///



Israel Soriano
Head of Advance Personal Protective Equipment Lab.

LIABILITY CLAUSES

- 1.- AITEX is liable only for the results of the methods of analysis used, as expressed in the report and referring exclusively to the materials or samples indicated in the same which are in its possession, the professional and legal liability of the Centre being limited to these. Unless otherwise stated, the samples were freely chosen and sent by the applicant.
- 2.- AITEX shall not be liable in any case of misuse of the test materials nor for undue interpretation or use of this document
- 3.- The Offer and / or Order to which the applicant gives approval through signature and seal, constitutes the Legally Executable Agreement in which AITEX is responsible for safeguarding and guaranteeing the absolute confidentiality of the management of all the information obtained or created during the performance of the contracted activities.
- 4.- In the eventuality of discrepancies between reports, a check to settle the same will be carried out in the head offices of AITEX. Also, the applicants undertake to notify AITEX of any complaint received by them as a result of the report, exempting this Centre from all liability if such is not done, the periods of conservation of the samples being taken into account.
- 5.- AITEX is not responsible for the information provided by customers, which is reflected in the Report, and may affect the validity of the results.
- 6.- AITEX will provide at the request of the person concerned, the treatment of complaints procedure.
- 7.- AITEX is not responsible for an inadequate state of the sample received that could compromise the validity of the results, expressing such circumstance, in the test reports.
- 8.- AITEX may include in its reports, analyses, results, etc., any other evaluation which it considers necessary, even when it has not been specifically requested.
- 9.- When a Declaration of Conformity is requested, if not indicated otherwise, the decision rule will be applied according to ILAC-G8 & ISO 10576-1, in case of ambiguity, or indeterminacy
- 10.- The uncertainties of tests, which are made explicit in the Results Report, have been estimated for a $k = 2$ (95% probability of coverage). If not informed, they are available to the client in AITEX.
- 11.- The original materials and rests of samples, not subject to test, will be retained in AITEX during the twelve months following the issuance of the report, so that any check or claim which, in his case, wanted to make the applicant, should be exercised within the period indicated.
- 12.- This report may only be sent or delivered by hand to the applicant or to a person duly authorised by the same.
- 13.- The results of the tests and the statement of compliance with the specification in this report refer only to the test sample as it has been analyzed / tested and not the sample / item which has taken the test sample.
- 14.- The client must attend at all times, to the dates of the realization of the tests.
- 15.- According to Resolution EA (33) 31, the test reports must include the unique identification of the sample, and any brand or label of the manufacturer may be added. It is not allowed to re-issue test reports of untested sample names (references), they can only be re-issued for error correction or inclusion of omitted data that were already available at the time of the test. The laboratory can not assume responsibility for declaring that the product with the new trade name / trademark is strictly identical to the one originally tested; This responsibility belongs to the client.